Children's Tylenol

Infants’ Children's Children's Junior
Concentrated Suspension Soft Strength
Drops Liquid Chewable | Chewable
80mg/0.8ml 160mg/5mi Tablets Tablets
80mg each | 160mg each
WEIGHT AGE Dropperful | Teaspoon (TSP) | Tablets Tablets
6-111lbs |0-3 mos 1/2= (0.4ml)
12-17 Ibs |4-11 mos 1= (0.8ml) 1/2 TSP
18-23 Ibs [12-23 mos 1-1/2 3/4 TSP
24-35 lbs |2-3 yrs 2 1 TSP 2
36-47 Ibs 14-5 yrs 1-1/2 TSP 3
48-59 Ibs |6-8 yrs 2 TSP 4 2
60-71 Ibs |9-10 yrs 2-1/2 TSP 5 2-1/2
72-95 Ibs {11 yrs 3 TSP 8 3
96+ Ibs |12+ yrs 4
Note: May repeat dose every 4 hours with maximum of 5 doses per 24 hour period.
Note: If possible, use weight to dose; otherwise use age.
Children's Motrin
Infants’ Motrin | Children's Motrin| Children's Junior
Concentrated Suspension Motrin Strength
Drops 100/ 5ml Chewable Motrin
50mg/1.25ml Tablets Chewable
50mg Tablets
100mg
WEIGHT AGE Dropperful | Teaspoon (TSP) | Tablets Tablets
6-11 lbs |0-6 mos 1/2 to 1
12-17 lbs |6-11 mos 1
18-23 Ibs |12-23 mos 1-1/2
24-35 lbs [2-3 yrs 1 TSP 2
36-47 Ibs 14-5 yrs 1-1/2 TSP 3
48-59 Ibs {6-8 yrs 2 TSP 4 2
60-71 Ibs [9-10 yrs 2-1/2 TSP 5 2-112
72-95 |bs |11 yrs 3 TSP 6 3

Note: May repeat dose every 6 to 8 hours. If your physician recommends alternating Motrin and Tylenol
every 2 hours, then decrease the above doses of Motrin by 1/2 to 3/4 dose. (ex: If dose is normally 1 TSP
every 6-8 hrs, then 1/2 x 1= 1/2 TSP, and 3/4 x 1 TSP= 3/4 TSP}




Benadryl Dosages

Children's Children's Children's Children's Children's Children's
Product Benadryl Benadryl Benadryl-D Benadry! Benadryl Benadryl
Allergy Liquid Allergy Liquid Allergy & Sinus Allergy Allergy Allergy & Colid
Dye-Free Chewables Fastmelt Fastmelt
itchy, watery eyes itchy, watery eyes itchy, watery eyes itchy, watery eyes itchy, watery eyes itchy, watery eyes
runny nose runny nose runny nose runny nose runny nose runny nose
itchy throat itchy throat itchy throat itchy throat itchy throat
sinus pressure sinus pressure
Symptoms sneezing sneezing sneezing sneezing sneezing sneezing
cough
Children 6 to 1-2 tsp 1-2 tsp 1-2 tsp 1-2 tablets 1-2 tablets 1-2 tablets
under 12 years every 4-6 hours every 4-6 hours every 4-6 hours every 4-6 hours every 4-6 hours every 4-6 hours
(> 50 Ibs) as needed as needed as needed as needed as needed as needed
Children 2 to 34 tsp 34 tsp 3/4 tsp 1 tablet 1 tablet 1 tablet
& 5 years every 6 hours every 6 hours every 6 hours every 6 hours every 6 hours every 6 hours
2 (35 - 50 |bs) as needed as needed as needed as needed as needed as needed
7]
8 Children 12 tsp 1/2 tsp 1/2 tsp not not not
6mthsto 2yrs every 6 hours every 6 hours every 6 hours recommended recommended recommended
(20 - 35 |bs) as needed as needed as needed
Children 1/4 tsp 1/4 tsp 1/4 tsp not not not
3-6 months every 6 hours every 6 hours every 6 hours recommended recommended recommended
(10 - 20 Ibs) as needed as needed as needed

** Do not exceed 4 doses in 24 hours for all products

Ibs=pounds
mths=months

tsp=teaspoonful

1 dropperful=0.8 mi

1 teaspoonful=5 ml|




